

Test Report Date: Apr.13, 2015 No. SDHG1503003785FB Page 1 of 3

REALINKAGE ELECTRIC TECHNOLOGY CO., LTD ROOM A-102, NO.8, 3TH HE FENG, YONG HE STREET, LUOGANG ZONE, GUANGZHOU, P.R. CHINA

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : FITTINGS

Style / Item No. : RL SERIES; ASF SERIES

Sample Receiving Date : Mar.25, 2015

Test Performing Date : Mar.25, 2015 to Apr.13, 2015

Test Result Summary

No.	Test(s) Requested	Result(s)	Comments				
1	UL 94-2014 Section 8	Classification: V-0	/				
For further details, please refer to the following page(s)							

Signed for and on behalf of SGS-CSTC Co., Ltd.

Irvette Zhang Approved signatory



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, which they prove written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only .

extent of the authorises content as the mass and an extent of the state of the stat

11F,11 Building,European Industrial Park, No.1 Shurnhernan Road, Wustra Section, Dallaring Town, Shurnde, Fostran, Guangdong, China 528333 t (86-757)22805888 f (86-757)22805888 www.sgsgroup.com.cn 中国·广东·佛山市順德区大良街道办事处五沙順和南路1号欧洲工业园一号厂房首层 邮编: 528333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com



Test Report

No. SDHG1503003785FB

Date: Apr.13, 2015

Page 2 of 3

Test Conducted:

UL 94-2014 Clause 8. 50W (20 mm) Vertical Burning Test; V-0, V-1, or V-2

Sample Details

Sample name / Area Density:	Fittings / 4.0 kg/m ²		
Specified size of sample:	125 \pm 5 mm $ imes$ 13.0 \pm 0.5 mm, thickness $≤$ 13mm		
Actual size of sample:	About 125 mm $ imes$ 13 mm $ imes$ 3.4 mm		

II. **Test Condition**

	Temperature	Relative humidity	Duration
Precondition	T=(23±2)°C	(50±5)%	96 h
Oven Aging	T=(70±2)°C		168 h

III. Acceptance Criteria: For 10 seconds ignition

	V-0	V-1	V-2
Afterflame time for each individual specimen t ₁ or t ₂	≤10s	≤30s	≤30s
Total afterflame time for any condition set (t ₁ plus t ₂ for the 5 specimens)	≤50s	≤250s	≤250s
Afterflame plus afterglow time for each individual specimen after the second flame application (t_2+t_3)	≤30s	≪60s	≤60s
Afterflame or afterglow of any specimen up to the holding clamp	No	No	No
Cotton indicator ignited by flaming particles or drops	No	No	Yes

Retest Provision:

For each set of tests (Initial and After Oven Aging):

If only one specimen from a set of 5 specimens fails to comply with the Acceptance Criteria or the total number of seconds of flaming is in the range of 51 - 55 seconds for V-0 or 251 - 255 seconds for V-1 or V-2, an additional set of 5 specimens shall be tested.

IV. Test Result

specimen #		t ₁ (sec.)	t ₂ (sec.)	t ₃ (sec.)	SUM (t ₂₊ t ₃)	Whether the afterflame or afterglow of any specimen up to the holding clamp	Whether the cotton indicator ignited by flaming particles or drops
	1	0	0	0	0	No	No
	2	0	0	0	0	No	No
Initial test	3	0	0	0	0	No	No
miliai lesi	4	0	0	0	0	No	No
	5	0	0	0	0	No	No
	SUM	0	0	$\Sigma t_{1+} \Sigma t_2$: 0 s			



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, which they prove written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only .

extent of the authorises content as the mass and an extent of the state of the stat

| I/F,11 Building,European Industrial Park, No.1 Stumhenan Road, Wusha Section, Daliang Town, Shunde Foshan, Guangdong, Chima 528333 t (86-757)22805888 f (86-757)22805888 www.sgsgroup.com.cn 中国·广东·佛山市順德区大良街道办事处五沙顺和南路1号欧洲工业园一号厂房首层 邮编: 528333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com



Test Report No. SDHG1503003785FB Date: Apr.13, 2015 Page 3 of 3

specimen #		t ₁ (sec.)	t ₂ (sec.)	t ₃ (sec.)	SUM (t ₂₊ t ₃)	Whether the afterflame or afterglow of any specimen up to the holding clamp	Whether the cotton indicator ignited by flaming particles or drops
	1	0	0	0	0	No	No
	2	0	0	0	0	No	No
After Oven	3	0	0	0	0	No	No
Aging	4	0	0	0	0	No	No
	5	0	0	0	0	No	No
	SUM	0	0	$\Sigma t_{1+} \Sigma t_2$: 0 s			

V. Classification: V-0.

Photo Appendix:



Remark:

The applicant states products entitled as following style/item no. RL SERIES, ASF SERIES are identical to test sample.

End of Report



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document and that Information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document one to expended except in full, which they provided except in full, witten approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83071443, or email: CN.Doccheck@sgs.com

If "falling inspection report & certificate, please contact us at telephone: (86-755) 83071443, or email: CN.Doccheck@sgs.com

If "falling inspection report & certificate, please contact us at telephone: (86-757) 22805888 | falling in the falling intervention of the content of the conten

1/F, ff Bulding, European Industrial Park, No.1 Shurthernan Road, Wustra Section, Dallaring Town, Shunde, Fostran, Guargdong, China 528333 t (86–757) 22805888 f (86–757) 22805858 www.sgsgroup.com.cn 中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号厂房首层邮编: 528333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com